
NO Item Req Qty BAR Part #
BAR Kit Part 

Number
Kit Description

1 In hexagon bolt M8*160 6 COS H2070A-1

2 Spring washer 8 20 COS H2070A-2

3 In hexagon bolt M8*25 2 COS H2070A-3

4 air filter 1 COS H2070A-4

5 Cylinder cover 1 COS H2070A-5

6 Aftercooler  gasket 1 COS H2070A-6

7 Aftercooler 1 COS H2070A-7

8 In hexagon bolt M8*16 2 COS H2070A-8

9 G3/4*G4/3-16 1 COS H2070A-9

10 discharge pipe 1 COS H2070A-10

11 Cylinder cover gasket 1 COS H2070A-11

12 vlave plate 2 COS H2070A-12

13 vlave plate copper gasket 1 COS H2070A-13

14 valve block 4 COS H2070A-14

15 vlave plate  gasket 1 COS H2070A-15

16 Cylinder 1 COS H2070A-16

17 gas ring 4 COS H2070A-17

18 oil ring 2 COS H2070A-18

19 piston 2 COS H2070A-19

20 piston pin circlip 4 COS H2070A-20

21 piston Pin 2 COS H2070A-21

22 Connecting rod 2 COS H2070A-22

23 Cylinder  gasket 1 COS H2070A-23

24 breather 1 COS H2070A-24

25 Outside hexagon bolt M6*16 4 COS H2070A-25

26  rear   bearing  gasket 1 COS H2070A-26

27  rear  bearing seat 1 COS H2070A-27

28 Bearing 6025 2 COS H2070A-28

COM P5065C-H & P5070C-R (HM-H-0.25/50/100L)  PARTS LIST Pump Model: H2070A

COS H2070A-41 Aftercooler Replacement Kit

COS H2070A-42 Cylinder Head Gasket Kit



29 oil lever 1 COS H2070A-29

30 Nut M8 12 COS H2070A-30

31 flat gasket 12 COS H2070A-31

32 Bolt M8*40 4 COS H2070A-32

33 Crank case 1 COS H2070A-33

34 Crank shaft 1 COS H2070A-34

35  front   bearing  gasket 1 COS H2070A-35

36 oil seal 1 COS H2070A-36

37  front   bearing seat 1 COS H2070A-37

38 Pump Flywheel 1 COS H2070A-38

39 flat washer 8*30*3 1 COS H2070A-39

40 Flywheel bolt 1 COS H2070A-40

41 gasoline engine 1 COS P5065C-H-41

42 Key 1 COS P5065C-H-42

43 Belt pulley 1 COS P5065C-H-43

44 Bolt M8*45 4 COS P5065C-H-44

45 Axle Bolt 2 COS P5065C-H-45

46 wheel 2 COS P5065C-H-46

47 Spring washer 10 2 COS P5065C-H-47

48 nut M10 2 COS P5065C-H-48

49 Tank 1 COS P5065C-H-49

50 drain valve 1 COS P5065C-H-50

51 outer-hexagon bolt M8*25 2 COS P5065C-H-51

52 cushion 2 COS P5065C-H-52

53 nut M10 2 COS P5065C-H-53

54 inner-hexagon screws M8*10mm 4 COS P5065C-H-54

55 handle 1 COS P5065C-H-55

56 Non Return Valve 1 COS P5065C-H-56

57 Elbow 1 COS P5065C-H-57

58 Conrader Connection Hose w/Olive 1 COS P5065C-H-58

59 Pressure Guage 1 COS P5065C-H-59

60 Safety Valve 1 COS P5065C-H-60

61  5-Way Manifold 1 COS P5065C-H-61

62 ball check 2 COS P5065C-H-62

63 V belt 1 COS P5065C-H-63

64 Mesh solid key 1 COS P5065C-H-64

65 flat washer 2 COS P5065C-H-65

66 inner-hexagon screws M8*20 2 COS P5065C-H-66

67 Mesh 1 COS P5065C-H-67

72 Conrader Non Return Valve 1 COS 3892
73 H2070A Pump Suit P5065C-H & P5070C-R 2 COS H2070A

COS P5065C-H-68 Engine Pulley Kit

COS P5065C-H-69 Wheel Kit (Single)

COS H2070A-43 Pump Flywheel Kit

COS P5065C-H-70 Foot Mount Kit

COS P5065C-H-71 Belt Guard Kit


	P5065C-H - P5070C-R

